



GOVERNMENT OF PAKISTAN
Ministry of Science & Technology

Pakistan Council of Scientific & Industrial Research
Laboratories Complex, Karachi

Shahrah-e-Dr. Salimuzzaman Siddiqui, Off University Road, Karachi-75280

Doc# KLC/FF/708/04

Issue Date: May 05-05-2025

Issue # 03

Rev # 00

TEST REPORT

Test Report #: ILD/ATR-2026- 47988 -1

Date of Issue: 07-08-2026

ILO # & Date: ILD/ATR-2026- 47988 -1, 23-07-2026

Testing Date: 23-07-2026 to 07-08-2026

1. Name and Address of Customer:

M/s. AB Power Cables

Office No # 03, Noorani Masjid, New Chali, Altaf Husain Road, Denso Hall,
Saddar Karachi.

Request Ref. No. & Date (if any):

Nil

2. Description of the Sample (s):

Wire Single Core Wire Size 3/029 Color Red

Name/Nature of Sample:

Copper Wire

Mark if any: -

Condition found on receipt:

Normal

Number of Samples: 01

Date of Receipt:

23-07-2026

3. Environmental Conditions:

Within Acceptable Limits.

Temp (°C): ---

Humidity ---

(Where applicable)

4. Measurements & Results:

Sr.#	Parameters	Method Used	Units	Results
1	Copper (Purity)	ASTM E-53	%	99.99

5. Statement of Conformity / Compliance (where Applicable):

NA

6. Remarks / Comments (where required):

NA

END OF REPORT

Terms and conditions over leaf

Prepared by:

Section Incharge

Reviewed by:

Head of the Centre

Approved by:

Director (P&D)